
World Leader 
in Concrete Vibrators 

 

Review 0 . From serial number nr. 18444501 

VIBRATING GROUP QZ 

 

 

 

 



 

ARTICLE DESCRIPTION QUANTITY  

1 102306 ALLEN BOLT M 5×20 DIN 912 8.8 4.0000  

2 102106 FLAT WASHER 5 DIN 125 4.0000  

3 48333 ECCENTRICS HOUSING 1.0000  

4 48334 ECCENTRIC HOUSING JOINT 1.0000  

5 102433 HEXAGONAL BOLT M 8×15 DIN 933 8.8 1.0000  

6 102118 STAR WASHER 8,4 A DIN 6798 5.0000  

7 102116 FLAT WASHER 8 DIN 125 11.0000  

8 48117 ECCENTRIC 2.0000  

9 48309 SPACER 1.0000  

10 103277 INTERNAL CIRCLIP I 35 DIN 472 1.0000  

11 101161 BEARING 6202 2V C4 2.0000  

12 102439 HEXAGONAL BOLT M 8×25 DIN 933 8.8 8.0000  

13 107301 SPRING PLATE 16 A DIN 2093 8.0000  

14 102208 HEXAGONAL NUT M 8 DIN 934 8.8 4.0000  

15 102158 GROWER WASHER 8 B DIN 127 3.0000  

16 48118 ECCENTRIC AXLE 1.0000  

17 48120 BEARING SUPPORT 1.0000  

18 101807 O‐RING 52×3 1.0000  

19 102457 HEXAGONAL BOLT M10×15 DIN 933 8.8 6.0000  

20 102159 GROWER WASHER 10 B DIN 127 6.0000  

21 102455 HEXAGONAL BOLT M10×30 DIN 933 8.8 1.0000  

22 102120 FLAT WASHER 10 DIN 125 2.0000  

23 107228 SAFETY STICKER 1.0000  

24 48511 TIE ROD 1.0000  

25 102205 HEXAGONAL NUT M 5 DIN 934 5.6 4.0000  

26 102156 GROWER WASHER 5 B DIN 127 4.0000  

27 48523 TIE ROD BUSH 1.0000  

28 102236 SAFETY NUT 10×150 DIN 985 1.0000  

29 102318 ALLEN BOLT M 6×25 DIN 912 8.8 4.0000  

30 48116 ELASTIC COUPLING 1.0000  

31 107279 SHOCK ABSORBER Ø25×20 MM M6×12 1.0000  

33 48343 ENGINE ASSEMBLY H + SUPPLEMENT 1.0000  

34 102206 HEXAGONAL NUT M 6 DIN 934 8,8 1.0000  



 

ARTICLE DESCRIPTION QUANTITY  

35 102112 STAR WASHER 6,4 A DIN 6798 1.0000  

36 102110 FLAT WASHER 6 DIN 125 1.0000  

37 48548 CONJUNTO ACELERADOR COMPLETO QZG 1.0000  

38 48547 ROTARY CONTROL ASSEMBLY 1.0000  

39 48537 MOTOR FRAME ARTICULATION 1.0000  

40 48535 ECCENTRIC SUPPORT ASSEMBLY 1.0000  

41 102428 HEXAGONAL BOLT M8×150 DIN 931 8.8 3.0000  

42 107202 BUSHING D=40 L=30 HH M10 3.0000  

44 5RAM0001 EYE BOLT 60164 1.0000  

45 60164 ALUMINIUM HANDLE 1,8m 1.0000  

46 48571 UPDATE ASSEMBLY Rev.1 QZ 1.0000  

47 48529 CAP RUBBER 2.0000 Discontinued 

47 48540 CAP RUBBER 2.0000  

48 107412 PLUG 2.0000  

49 102214 SAFETY NUT M 8 DIN 985 3.0000  
 



World Leader
in Concrete Vibrators

Review 0 . From serial number nr. 18444501
ENGINE ASSEMBLY H + ATTACHEMENTS

14

15

16

1

3

4

2

5

6 10

12

8
9

7

12

13

12

8

11

ARTICLE DESCRIPTION QUANTITY PRICE

1 104330 ENGINE HONDA GX25 NT S3 1.0000 355.97

2 107265 TIGHTENER M6 WITH NUT 1.0000 2.32

3 102206 HEXAGONAL NUT M 6 DIN 934 8,8 1.0000 0.60

4 102110 FLAT WASHER 6 DIN 125 2.0000 0.60

5 48525 COUPLING MOTOR H 1.0000 5.60

6 102419 HEXAGONAL BOLT M 6×16 DIN 6921 2.0000 0.60

7 107263 STOP BUTTON REF. 186 1.0000 14.49

8 102304 ALLEN BOLT M 5×12 DIN 912 8.8 1.0000 0.60

9 48527 STOP PLATE 1.0000 2.32

10 48332 RING 2.0000 0.60

11 102307 ALLEN BOLT M 5×25 DIN 912 8.8 2.0000 0.60

12 102117 WASHER AET 5,3 4.0000 0.60

13 48329 H COVER TANK 1.0000 8.35



 

ARTICLE DESCRIPTION QUANTITY  

1 104330 ENGINE HONDA GX25 NT S3 1.0000  

2 107265 TIGHTENER M6 WITH NUT 1.0000  

3 102206 HEXAGONAL NUT M 6 DIN 934 8,8 1.0000  

4 102110 FLAT WASHER 6 DIN 125 2.0000  

5 48525 COUPLING MOTOR H 1.0000  

6 102419 HEXAGONAL BOLT M 6×16 DIN 6921 2.0000  

7 107263 STOP BUTTON REF. 186 1.0000  

8 102304 ALLEN BOLT M 5×12 DIN 912 8.8 1.0000  

9 48527 STOP PLATE 1.0000  

10 48332 RING 2.0000  

11 102307 ALLEN BOLT M 5×25 DIN 912 8.8 2.0000  

12 102117 WASHER AET 5,3 4.0000  

13 48329 H COVER TANK 1.0000  

 



World Leader
in Concrete Vibrators

Review 0 . From serial number nr. 18444501
ENGINE HONDA GX25

ARTICLE DESCRIPTION QUANTITY PRICE

6 5RHO0153 CAMSHAFT PULLEY COMP. 14320‐Z0H‐000 1.0000 41.06

8 5RHO0154 TIMING BELT 14400‐Z0H‐003 1.0000 61.93

9 5RHO0242 LAUNCH PULLEY 28451‐Z0H‐003 1.0000 13.79

11 5RHO0238 SWING ARM 28459‐Z0H‐003 1.0000 12.81

12 5RHO0239 COLLAR 91504‐ZM3‐003 1.0000 8.87

15 5RHO0237 RECOIL STARTER REEL 28421‐Z0H‐003 1.0000 19.97

16 5RHO0216 RECOIL STARTER SPRING 28442‐Z0H‐003 1.0000 24.82

17 5RHO0217 ROPE GUIDE 28433‐ZM3‐003 1.0000 9.98

18 5RHO0236 RECOIL STARTER CASE 28414‐Z0H‐003 1.0000 46.48

19 5RHO0253 HEAD COVER NECK 91506‐ZM3‐000 3.0000 8.87

20 5RHO0235 SOCKET BOLT 5×16 90018‐Z0H‐003 1.0000 8.87

23 5RHO0107 RECOIL STARTER 28400‐Z0H‐003 1.0000 48.73

24 5RHO0115 FAN COVER 19611‐Z0H‐000 1.0000 53.54

37 5RHO0117 CARBURATOR ASSEMBLY 16100‐Z0H‐813 1.0000 210.22

38 5RHO0219 O‐RING 14,8×2,4 91301‐ZM3‐000 1.0000 8.87

39 5RHO0200 METERING DIAPH. GASKET 16010‐ZM3‐004 1.0000 11.09

40 5RHO0202 METERING DIAPH. ASSEMBLY 16013‐ZM3‐004 1.0000 20.04

42 5RHO0151 PRIMER PUMP 16032‐ZM3‐004 1.0000 12.14

52 5RHO0143 PUMP DIAPHRAG 16014‐ZM3‐004 1.0000 13.80

53 5RHO0201 PUMP GASKET 16011‐ZM3‐014 1.0000 13.80

68 5RHO0220 O‐RING 12,3×2,4 91308‐Z0H‐003 1.0000 8.87

74 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1.0000 9.98

76 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1.0000 9.98

83 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1.0000 9.98

85 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1.0000 9.98

89 5RHO0267 FUEL TUBE RING 17504‐ZM3‐003 1.0000 11.09

98 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1.0000 9.98

99 5RHO0182 FUEL TANK TUBE 17701‐Z0H‐003 1.0000 17.05

102 5RHO0205 FUEL RETURN TUBE 17702‐Z0H‐003 1.0000 11.09

103 5RHO0158 FUEL FILTER 17672‐ZM3‐003 1.0000 24.49

104 5RHO0099 FUEL TANK CAP ASSEMBLY 17620‐ZM3‐815 1.0000 35.03

105 5RHO0218 TANK GUARD 17555‐Z0H‐010 1.0000 51.47

108 5RHO0234 SOCKET BOLT 5×30 90010‐Z0H‐003 1.0000 8.87

109 5RHO0233 TANK GUARD COLLAR 91501‐Z0H‐000 1.0000 9.98

112 5RHO0146 TANK MOUNTING RUBBER 17533‐Z0H‐000 1.0000 11.09

113 5RHO0102 FUEL TANK 17511‐Z0H‐003 1.0000 50.16

117 5RHO0090 SPARK PLUG 31915‐Z0H‐003 1.0000 21.18

121 5RHO0149 OIL TUBE 15422‐Z0H‐000 1.0000 18.27

127 5RHO0148 OIL FILTER CAP ASSEMBLY 15600‐ZF0‐003 1.0000 22.52

140 5RHO0226 CYLINDER HEAD COVER 12310‐Z0H‐010 1.0000 56.68

146 5RHO0209 IGNITION COIL ASSEMBLY 30500‐Z0H‐003 1.0000 70.62

159 5RHO0204 AIR EX. GUIDE 16014‐ZM3‐004 1.0000 19.11

160 5RHO0161 MUFFLER COMP. 18310‐Z0H‐800 1.0000 53.87

166 5RHO0271 OIL SEAL 10×20×5 91212‐Z0H‐003 1.0000 12.79

171 5RHO0270 OIL SEAL 10×24×5 91211‐Z0H‐003 1.0000 12.79

173 5RHO0120 AIR FILTER COVER 17231‐Z0H‐000 1.0000 29.19

174 5RHO0116 AIR FILTER 17211‐Z0H‐000 1.0000 12.96

177 5RHO0246 EDGING NUT 94050‐05000 2.0000 8.87

178 5RHO0124 AIR FILTER BOX COMP. 17220‐Z0H‐000 1.0000 27.93

179 5RHO0247 UPP. COVER NUT 90015‐Z0H‐003 1.0000 8.87

183 5RHO0147 TOP COVER COMP. 19720‐Z0H‐000ZB 1.0000 110.15



 ARTICLE DESCRIPTION QUANTITY 

6 5RHO0153 CAMSHAFT PULLEY COMP. 14320‐Z0H‐000 1 

8 5RHO0154 TIMING BELT 14400‐Z0H‐003 1 

9 5RHO0242 LAUNCH PULLEY 28451‐Z0H‐003 1 

11 5RHO0238 SWING ARM 28459‐Z0H‐003 1 

12 5RHO0239 COLLAR 91504‐ZM3‐003 1 

15 5RHO0237 RECOIL STARTER REEL 28421‐Z0H‐003 1 

16 5RHO0216 RECOIL STARTER SPRING 28442‐Z0H‐003 1 

17 5RHO0217 ROPE GUIDE 28433‐ZM3‐003 1 

18 5RHO0236 RECOIL STARTER CASE 28414‐Z0H‐003 1 

19 5RHO0253 HEAD COVER NECK 91506‐ZM3‐000 3 

20 5RHO0235 SOCKET BOLT 5×16 90018‐Z0H‐003 1 

23 5RHO0107 RECOIL STARTER 28400‐Z0H‐003 1 

24 5RHO0115 FAN COVER 19611‐Z0H‐000 1 

37 5RHO0117 CARBURATOR ASSEMBLY 16100‐Z0H‐813 1 

38 5RHO0219 O‐RING 14,8×2,4 91301‐ZM3‐000 1 

39 5RHO0200 METERING DIAPH. GASKET 16010‐ZM3‐004 1 

40 5RHO0202 METERING DIAPH. ASSEMBLY 16013‐ZM3‐004 1 

42 5RHO0151 PRIMER PUMP 16032‐ZM3‐004 1 

52 5RHO0143 PUMP DIAPHRAG 16014‐ZM3‐004 1 

53 5RHO0201 PUMP GASKET 16011‐ZM3‐014 1 

68 5RHO0220 O‐RING 12,3×2,4 91308‐Z0H‐003 1 

74 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1 

76 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1 

83 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1 

85 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1 

89 5RHO0267 FUEL TUBE RING 17504‐ZM3‐003 1 

98 5RHO0206 TUBE CLIP 91401‐ZM3‐003 1 

99 5RHO0182 FUEL TANK TUBE 17701‐Z0H‐003 1 

102 5RHO0205 FUEL RETURN TUBE 17702‐Z0H‐003 1 

103 5RHO0158 FUEL FILTER 17672‐ZM3‐003 1 

104 5RHO0099 FUEL TANK CAP ASSEMBLY 17620‐ZM3‐815 1 

105 5RHO0218 TANK GUARD 17555‐Z0H‐010 1 

108 5RHO0234 SOCKET BOLT 5×30 90010‐Z0H‐003 1 

109 5RHO0233 TANK GUARD COLLAR 91501‐Z0H‐000 1 

112 5RHO0146 TANK MOUNTING RUBBER 17533‐Z0H‐000 1 

113 5RHO0102 FUEL TANK 17511‐Z0H‐003 1 

117 5RHO0090 SPARK PLUG 31915‐Z0H‐003 1 

121 5RHO0149 OIL TUBE 15422‐Z0H‐000 1 

127 5RHO0148 OIL FILTER CAP ASSEMBLY 15600‐ZF0‐003 1 

140 5RHO0226 CYLINDER HEAD COVER 12310‐Z0H‐010 1 

146 5RHO0209 IGNITION COIL ASSEMBLY 30500‐Z0H‐003 1 

159 5RHO0204 AIR EX. GUIDE 16014‐ZM3‐004 1 

160 5RHO0161 MUFFLER COMP. 18310‐Z0H‐800 1 

166 5RHO0271 OIL SEAL 10×20×5 91212‐Z0H‐003 1 

171 5RHO0270 OIL SEAL 10×24×5 91211‐Z0H‐003 1  



173 5RHO0120 AIR FILTER COVER 17231‐Z0H‐000 1 

174 5RHO0116 AIR FILTER 17211‐Z0H‐000 1 

177 5RHO0246 EDGING NUT 94050‐05000 2 

178 5RHO0124 AIR FILTER BOX COMP. 17220‐Z0H‐000 1 

179 5RHO0247 UPP. COVER NUT 90015‐Z0H‐003 1 

183 5RHO0147 TOP COVER COMP. 19720‐Z0H‐000ZB 1 

 

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  
 


